Renfrew Wastewater
Treatment System

2016 Annual Report

January 1, 2016 — December 31, 2016

Prepared By

Ontario Clean Water Agency
Agence Ontarienne Des Eaux

()

This report has been prepared to meet the requirements set out in the facility Environmental
Compliance Certificate #4237-ACPJ6Y issued October 13, 2016.



Contents

Compliance Report Card ........ccceiiiieeiiiiiniiiiiicireeicrreeeerenserenesessenssessnnsessenssessnns 1
SYSteM/Process DESCIIPLION......cccceeirrrrririirrerrrrrrsesssssssesssssssssssssssssnsssssssnssnsssssnnnes 2
Effluent Quality Assurance or Control Measures.............eeeeeeeeeeeeeeeeneeeeneeeeeeneenenes 2
Treatment FIOWS.......ccooiiiiiiiiiiiiiiiiiitrrnec s 4
RAW FIOW (M3/) 1riiitiieeiiee ettt ettt e e et e e et e e et e e e tae e eateeeenbeeeetseeeeaseeensseesnseeeenneeesanes 4
ANNUAl COMPAriSON (M3) .oiiiiiie et e e e e e e e et r e e e e e eara e e e s e aaeeeeeensaeeeeenraeeaeennnes 4
Imported Wastewater QUality VOIUMES .......ccooiiiiiiiiiiiec ettt e e s saae e 4
Raw Sewage QUAlity .....cccciiieeiiiieeiiiiiiciricrreeecreeecrreaserene e ssensssssnsssssnnssssennsenes 5
LOQAAINGS ODJECTIVES. . ceiiiiiiiieiiiite ettt sttt e e s st e e e e e s bae e e e ssabaeeessnsbaeeessasaeeesnnns 5
1 [T 1T oY A0 TUE 11 AT PR 5
Effluent EXCEEAANCE SUMIMATIY...uuuiiii i iiiiiirieeeeee ettt e e e e e eesbbrreeeeeeeeeseaasrereeeeesseesensrrrenesesenns 5
[T 0 PSP SRPTSTRTI 5

(0] o T =Tot 41V SRR 5
Other EffJUBNT ISSUES.c...ceuiiiieetieeee ettt sttt ettt e sbe e s sar e s b e e b e neeanees 5
Effluent Parameter SUMMArY... ...ttt s e e s e e s s saae e e s s sabaee e s sasaeeeennns 6
Carbonaceous Biological Oxygen Demand (CBODS5).......c.uuiiieiiiieeiiiiee ettt e e evre e e e svaee e 6
o] =1 STV 01T oo [T BT o [Te £y SRPR 7
o] =1 I ad o To XY o] o T o U 1SRRI 8

PN aaY o aTe T AT T A o e T=d=T T =T o (=3RS 9

B Q0 ittt ettt et e bt e bt she e sat e san e s b e e bt e be e neesnees 10

DH oottt e et ettt e ettt et e et e et s e s e s e e et e s et ee et e et et sttt ee et et et eet et es e s eeerereeneenne 10
Imported Wastewater QUality .......cccceuiiiieeiiiieeiiiieiiiieicrrecrreeereeeseesenssesennnes 10
2T LYo ] o £ 11
(01T ] ) (VT ={ TSR OO PPPTRRNt 11
FOUINIEE PrESS..ciiiiiiiiiiiciti e ba e s s saba e e e s 11
ANNUAL COMPATISON c.iiiiiiiiiiiiieiiee e eeeiiiirreeeeeeeeerebrrereeeeeeesesbbbereeeeeessesabrrasseseessesssssrrenseeeesssnnases 11

[0 LU= 11 4V S 11
Summary of ComMPlaints.....ceceieeeirieniiieeierieeeereeneerreneerensersenseesenssessensssssnnsenes 11
Summary of Bypass/OVerflOWS ..........eceeiiiiiiiineemneriiieeeeieteeeeennsesseseeeeeeesesssssnnes 12

Summary of Spills/Abnormal DisCharges.......ccccceeeerrrrrrrrrrrrirrrrrsersrssessserssssssssnes 12



[\ =TT =] 2 = 1 o= 12

Maintenance HiGhIIZNTS .....cooiiiiiei et ae e s s bae e e e e 13
Submitted Notice of Modifications to Sewage WOorks........cccoccveeiiiiiieiiiniiee e 13
071 1] - 1 4o Yo [ ORNt 14
Appendix
Facility Assessment REPOIt .......ccciiiieeiiiieiiiiiiireeicrreeeereneerennsessenssessnnsssnensnens A
Raw Sewage Loading SUMMary......cccceiiiieiiiieeiiiennninienierensiersesssesenssessnnsssssnsnens B
(2 Te X3 0] [T L0 TUE: 111 4V 2 C

(0] [ o Tir= 1 410 ] 2 K- TR D



Ontario Clean Water Agency — Renfrew Wastewater Treatment System — 2016 Annual Report
Rev. 0 Issued: 28-Mar-2017 Page |1

Compliance Report Card

Compliance Event # of Events Details

Ministry of Environment Inspections 0

Ministry of Labour Inspections 0

Effluent Parameter Exceedances 0

Bypass/Overflows 4 See summary of Bypass/Overflows
Community Complaints 0

Spills 0




Ontario Clean Water Agency — Renfrew Wastewater Treatment System — 2016 Annual Report
Rev. 0 Issued: 28-Mar-2017 Page |2

System/Process Description

Wastewater enters the WPCP through two influent channels, one equipped with a mechanical screen and
one with a manual bar screen for maintenance and emergency bypass. The screening system is equipped
with one screenings washer/compactor. Influent then enters two aerated grit tanks where blowers,
provide aeration. Two grit slurry pumps, two grit cyclones, and one grit classifier/dewatering unit
transport and process particulate material.

Biological treatment is provided using two three-pass aeration tanks with fine bubble aeration systems
and one anoxic intake zone. Flow is then directed to two, two-pass secondary clarifiers equipped with
sludge and scum removal mechanisms. The phosphorus removal system uses ferric chloride. It is injected
into the influent of the aeration process.

Disinfection of final effluent is achieved via ultraviolet (UV) light disinfection. The UV bulbs are cleaned
via automated wipers.

Sludge digestion occurs via aerobic digester. Digested sludge is dewatered via one centrifuge and back-up
system dewatering press. Polymers are added to aid in dewatering. Also present is a conveyer and loading
facility for dewatered biosolids cake. There are no sludge storage facilities onsite at Renfrew WPCP.

The facility is equipped with back-up power.

An on-site tank and chopper pump are available for receiving imported wastewaters.

Effluent Quality Assurance or Control Measures
The Town of Renfrew facilities are part of OCWA's operational Mississippi Cluster. The facilities are
supported by regional and corporate resources. Operational Services are delivered by OCWA staff that
live and work in the community.

OCWA operates facilities in compliance with applicable regulations. The facility has comprehensive
manuals detailing operations, maintenance, instrumentation, and emergency procedures. All procedures
are treated as active documents, with annual reviews.

OCWA has additional “Value Added” and operational support services that the Town of Renfrew benefits
from including:

e Access to a network of operational compliance and support experts at the regional and corporate
level, as well as affiliated programs that include the following:
0 Quality & Environmental Management System, Occupational Health & Safety System and
an internal compliance audit system.
O Process Data Management (PDM) facility operating information repository, which
consolidates field data, online instrumentation, and electronic receipt of lab test results
for reporting, tracking and analysis.



Ontario Clean Water Agency — Renfrew Wastewater Treatment System — 2016 Annual Report
Rev. 0 Issued: 28-Mar-2017 Page |3

0 Work Management System (WMS) that tracks and reports maintenance activity, and
creates predictive and preventative reports.
0 Outpost 5 wide-area SCADA system allows for process optimization and data logging,
process trending, remote alarming and optimization of staff time.
e Client reporting which includes operational data, equipment inventory, financial statements,
maintenance work orders, and capital status reports
e Site-Specific Contingency Plans and Standard Operating Procedures
e Use of accredited laboratories
e Additional support in response to unusual circumstances, and extra support in an emergency.
e Use of sampling schedules for external laboratory sampling



Ontario Clean Water Agency — Renfrew Wastewater Treatment System — 2016 Annual Report
Rev. 0 Issued: 28-Mar-2017 Page |4

Treatment Flows

Raw Flow (m3/d)

Compliance is based on an annual average flow. For 2016 the average daily flow was 5552.4 m3/d.

Note: Elevated flows above the rated capacity are directly related to snow melt and wet weather events.

30500

25500

20500

15500

10500

5500

500

Jan Feb Mar Apr May | Jun Jul Aug Sep Oct Nov Dec

==¢==Rated Capacity 9500 | 9500 | 9500 | 9500 | 9500 | 9500 | 9500 | 9500 | 9500 | 9500 | 9500 | 9500
=== Avg Daily Flow (m3/d) | 5627 | 5239 | 11715 | 9768 | 4700 | 4824 | 4210 | 5026 | 3553 | 3641 | 3323 | 5003
=m=Max Daily Flow (m3/d) | 13712 | 7178 | 28759 | 26707 | 6140 | 10138 | 8352 | 16575 | 4525 | 5573 | 4733 | 14149

Annual Comparison (m3)

2500000

2000000

1500000

1000000

500000

0

2012 2013 2014 2015 2016
|lTota| Annual Flow 1978580 2126111 2281121 1855735 2033547

Imported Wastewater Quality Volumes
Average daily flow for 2016 = 0 m3/d
Total Flow for 2016 = 0 m3



Ontario Clean Water Agency — Renfrew Wastewater Treatment System — 2016 Annual Report
Issued: 28-Mar-2017

Rev. 0

Page |5

Raw Sewage Quality

Results of raw sewage concentrations are available in the Facility Performance Assessment Report in

Appendix A. A monthly loading summary is available in Appendix B.

Loadings Objectives

Parameter Annual Average (kg/d) Objective (kg/d)
BOD5 579.3 712
Total Suspended Solids 824.9 801
Total Phosphorus 3.1 22
Total Kjeldahl Nitrogen (TKN) 22.6 125

Effluent Quality

The limits are based on current requirements in the facilities Environmental Compliance Approval.

Laboratory samples are submitted to an accredited laboratory for regulatory analysis.

The Federal Government also regulates certain sewage effluent parameter under the Federal Fisheries

Act. The results are submitted to Environment Canada on a quarterly basis.

Effluent Exceedance Summary

Limit
sample | Date | Parameter | Exceedanceof | Limit | Value | Corrective Action
There were no limit exceedances in 2016
Objective
Sample Date Parameter Objective Value Corrective Action
Final October Total 50 6.2 B i duced on DO
. . . ower failure reduced aeration DO.
Effluent 2016 Ammonia
Total i i
Final December ] e 0 e Problems with allgae g the |
uspende . composite sampler. Cleane
Effluent 2016 P . P . P .
Solids sampler and increased purge time.
Other Effluent Issues
Sample | Legislation | Date | Details | Response

There were no other operational issues affecting effluent quality




Ontario Clean Water Agency — Renfrew Wastewater Treatment System — 2016 Annual Report
Rev. 0 Issued: 28-Mar-2017 Page |6

Effluent Parameter Summary

Carbonaceous Biological Oxygen Demand (CBOD5)

Concentration (mg/L)

16
& > < < < > > > < < < 4
14
12
10 —m i L L L L L L L L L i
8
6
4 o,
—————d— " S
2
0
Jan Feb | Mar | Apr | May | Jun Jul Aug | Sep Oct | Nov | Dec
=== Limit 15 15 15 15 15 15 15 15 15 15 15 15
== Objective| 10 10 10 10 10 10 10 10 10 10 10 10
== Average 3 3 3 3 4 3 4 3 3 3 3 4
Loading (kg/d)
160
140 | @ ® ® ® ® ® ® ® ® ® . . S
120
100
80
60
40
20
0
Jan Feb Mar | Apr | May | Jun Jul Aug | Sep Oct Nov | Dec
== Limit 142.5 | 142.5 | 142.5 | 142.5 | 142.5 | 142.5 | 142.5 | 142.5 | 142.5 | 142.5 | 142.5 | 142.5
==\ Average |19.816| 15.72 |35.251|29.568(17.894|15.267|19.601|16.162| 10.96 |10.609| 9.697 |16.915




Ontario Clean Water Agency — Renfrew Wastewater Treatment System — 2016 Annual Report

Rev. 0 Issued: 28-Mar-2017 Page |7
Total Suspended Solids
Concentration (mg/L)
16
<& > < > < < > > < < > >
14
12
10 —= 1 1 1 _ _ _ _ _ _ i
8 A\ /A /
6 YAVAVAR >N
¢ Y Y
2
0
Jan | Feb | Mar | Apr | May | Jun Jul | Aug | Sep | Oct | Nov | Dec
== Limit 15 15 15 15 15 15 15 15 15 15 15 15
== Objective| 10 10 10 10 10 10 10 10 10 10 10 10
=== Average | 33 | 33 | 62 | 33 | 76 | 33 | 93 | 46 | 55 | 35 | 40 | 115
Loading (kg/d)
160
140 @ . . . . . . . . . . ®
120
100
80
60 /A\
40 / \« / //
20 _‘\‘ )¢ \‘\‘___(
0
Jan Feb | Mar | Apr | May | Jun Jul Aug | Sep | Oct | Nov | Dec
== Limit 142.5(142.5|142.5|142.5|142.5|142.5|142.5|142.5|142.5(142.5|142.5|142.5
=== Average| 21.5 | 17.0 | 729 | 32.0 | 378 | 16.5 | 42.7 | 24.8 | 20.1 | 12.4 | 129 | 55.6




Ontario Clean Water Agency — Renfrew Wastewater Treatment System — 2016 Annual Report

Rev. 0 Issued: 28-Mar-2017 Page |8
Total Phosphorus
Concentration (mg/L)
0.80
4 4 4 4 4 4 4 4 4 4 4
0.70 —& 1 _ { { { { _ _ _ _ 0
0.60
0.50
0.40
0.30 /,
0.20 /
A—N r—
0.00
Jan Feb | Mar | Apr | May | Jun Jul Aug | Sep | Oct | Nov | Dec
== Limit 0.75 | 075 | 0.75 | 0.75 | 0.75 | 0.75 | 0.75 | 0.75 | 0.75 | 0.75 | 0.75 | 0.75
=—Objective| 0.70 | 0.70 | 0.70 | 0.70 | 0.70 | 0.70 | 0.70 | 0.70 | 0.70 | 0.70 | 0.70 | 0.70
= Average | 0.06 | 0.06 | 0.09 | 0.05 | 0.15 | 0.08 | 0.13 | 0.13 | 0.15 | 0.08 | 0.07 | 0.34
Loading (kg/d)
8
7
6
5
4
3
2
1 ‘JM_//
0
Jan Feb | Mar | Apr | May | Jun Jul Aug | Sep Oct Nov | Dec
=¢=—Limit 7.1 7.1 7.1 7.1 7.1 7.1 7.1 7.1 7.1 7.1 7.1 7.1